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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19156-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
14 Deviation from standards
None
1.5 List of applied test(s) of the EUT
Test item . .
. Test item Condition Result Remark
section
15.247(a)(2) (Dgg?/ol)Bandeth / Occupied Bandwidth Conducted PASS )
15.247(b)(3) Maximum conducted (average) output Conducted PASS }
power
15.247(d) and _Edge Compliance of RF Conducted Conducted PASS )
missions
15.247(d)
15.205 Spurious Emissions C;”g.“ftzd PASS ;
15.209 adiate
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

6-August-2019 - 29-August-2019

TUV SUD Japan Ltd.
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Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)
Model number

Serial number

Trade name

Number of sample(s)
EUT condition

Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version

Firmware Version

RF Specification
Protocol

Frequency range
Number of RF Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

DB05

N/A

Kyocera

1

Pre-Production

Battery: DC 3.85V

(W) 73.0 x (D) 153.0 x (H) 8.9 mm
Indoor and Outdoor use

-20°Cto 60°C

DMT1

0.400BE

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g/11n (HT20): 2412 MHZz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g /11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGlI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGl): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

70.958 mW (IEEE802.11b)
140.605 mW (IEEE802.11g)
205.116 mW (IEEE802.11n: HT20)

Internal antenna

-0.4 dBi

Page 4 of 74
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification | Modification fitted by | Date of Modification

Model: DB05, Serial Number: N/A

0 ‘ As supplied by the applicant | Not Applicable | Not Applicable

2.3 Variation of family model(s)
2.31 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

24 Operating channels and frequencies

Channel Frequency [MHz]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

Dolo|o|Njo|o|sw N~

TUV SUD Japan Ltd. Page 5of 4
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25 Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode

i)  Test program setup to the Software

i) Selecta Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the Software

i) Selecta Test mode
[I[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. Page 6 of 4
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

31 Equipment used

No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 Mobile Phone KYOCERA DB05 N/A JOYDBO05 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *

*:AC power line Conducted Emission Test.

3.2 Cable(s) used

No. Equipment Length[m] Shield Connector Comment

a | USB cable (for AC Adapter) 1.0 Yes Metal *

*:AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

a. 2. AC Adapter AC 120 V
60 Hz

USB Type-C

TUV SUD Japan Ltd. Page 7 of 4
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
411 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 D01 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the
appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW 23 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.1.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd. Page 8of 4
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41.3 Measurement result

Date . 7-August-2019
Temperature . 245 [°C]
Humidity ;431 [%] Test engineer :
Test place . Shielded room No.4 Chiaki Kanno
DTS Bandwidth [MHZz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 7.622 15.490 16.095
Middle 8.595 15.557 16.124
High 8.092 15.436 16.069
Occupied Bandwidth (99%) [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 13.060 16.383 17.565
Middle 13.114 16.392 17.565
High 12.922 16.257 17.387

TUV SUD Japan Ltd. Page 8of 4
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41.4 Trace data
[IEEE802.11b]

Channel Low

Ref 18 dBm Atten 20 dB
#Feak
Log
i gt |
e/ o [ e
el R
/ N
VAV i
¥ v

Lo

ML 52

Center 2,412 6@ GHz Span 38 MHz
#Res BH 106 kHz #\YBW 386 kHz Sweep 2.867 ms (1961 prs)

Occupied Bandwidth Oce BN 2 Pur 90,00 7

13.0597 MHz R dB - -600 dE
Transmit Freq Error  161.425 kHz
% dB Bandwidth 7.622 MHz

Channel Middle

Ref 10 dBm Atten 20 dB

#Peak

Y WMMJ\U/_
B/ oﬂvf“ S

ALY, WA

LaAw

M1 52
Center 2.437 08 GHz Span 30 MHz
#Res BH 108 kHz #\BW 300 kHz Sweep 2867 ms (1001 prs)

Occupied Bandvidth Oce BH 7 Pur  69.00 7
13.1135 MHz x dB 600 dF

Transmit Freq Error 61553 kHz
% dB Bandwidth 5.595 MHz

Channel High

Fef 18 dBm Atten 26 dB
Feak
Loa
1o Y e n e N
e/ Py B
,Jj’ " W \)\M
R AVAVE
LAy
M 52
Center 2.462 68 GHz Span 38 MHz
#Res BH 106 kHz #\BW 300 kHz Sweep 2567 ms (1801 prs)
Occupied Bandwidth Occ BH % Pur  99.00 7
12.9221 MHz x dB -6.09 B
Transmit Freq Error  -324.836 kHz
% dB Bandwidth 8092 MHz

TUV SUD Japan Ltd. Page 100174
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[IEEE802.11g]

Channel Low

Agilent

Ref 16 dBm Atten 20 dB
#Peak
Loa
LG

LAy

ML 52
Center 2.412 68 GHz Span 38 MHz
#Res BH 106 kHz #\BW 300 kHz Sweep 2567 ms (1801 prs)
Occupied Bandwidth Occ BH % Pur  99.00 7

16.3830 MHz x dB - -6.00 dB

Transmit Freq Error  54.765 kHz
% dB Bandwidth 15.490 MHz

Channel Middle

Agilent

Ref 16 dBm Atten 20 dB
#Peak

e e ol

wpetr!” et

Lo

Ml 52
Center 2,437 08 GHz Span 38 MHz
#Res BH 106 kHz #\YBW 386 kHz Sweep 2.867 ms (1961 prs)
Occupied Bandwidth Oce BN 2 Pur 90,00 7

16.3918 MHz xdB -6.00 dB

Transmit Freq Error 15459 kHz
¥ dB Bandwidth 15.557 MHz

Channel High

Agilent
Ref 19 dBm Atten 20 dB
#Peak
Loa
i
e/ gl e e, |
",
T \« A
o]

Lafy
ML 52
Center 2.462 0B GHz Span 30 MHz
#Res BH 100 kHz #UBK 300 kHz Swesp 2867 ms (1001 pts)

Occupied Bandwidth Occ BW 2 Pur 9900 7

16.2574 MHz kA8 -6.00 dE

Transmit Freq Error  -102.426 [Hz
% dB Bandwidth 15.436 MHz

TUV SUD Japan Ltd. Page 110174
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[IEEE802.11n (HT20)]

Channel Low

Agilent

Ref 16 dBm Atten 20 dB
Feak
Loa
LG
B/ @ [ DY i v enlbelnl gl “

LAy

Ml 52
Center 2.412 68 GHz Span 38 MHz
#Res BH 106 kHz #\BW 300 kHz Sweep 2567 ms (1801 prs)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.5649 MHz x B .00 dB

Transmit Freq Error  53.399 kHz
% dB Bandwidth 16,895 MHz

Channel Middle

Agilent

Ref 16 dBm Atten 20 dB
#Peak

e/ QWMM WMW

i

Lo

ML 52
Center 2,437 08 GHz Span 38 MHz
#Res BH 106 kHz #\YBW 386 kHz Sweep 2.867 ms (1961 prs)

Occupied Bandwidth Oce BN 2 Pur 90,00 7
17.5652 MHz ® dB 6.0 dB

Transmit Freq Error 20,059 kHz
¥ dB Bandwidth 16.124 MHz

Channel High

Agilent

Ref 19 dBm Atten 20 dB
#Peak
Loa
i

e/ Hplralporiociortor MMWM@\

Lafy

ML 52
Center 2.462 0B GHz Span 30 MHz
#Res BH 100 kHz #UBK 300 kHz Swesp 2867 ms (1001 pts)

Occupied Bandwidth Occ BN 2 PHr 99,00 7
17.3871 MHz x dB  -6.00 4B

Transmit Freq Error  -185.369 kHz
% dB Bandwidth 16,869 MHz

TUV SUD Japan Ltd. Page 120174
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 D01 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit
1W (1000 mW) or less

TUV SUD Japan Ltd. Page 130174
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423 Measurement result
Date : 7-August-2019
Temperature . 245 [°C]
Humidity ;431 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
[IEEE802.11b]
Battery Full
Center . .
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (mW) (mW) Result
(MHz)
Low 2412 7.88 10.63 18.51 70.958 =1000 PASS
Middle 2437 7.58 10.63 18.21 66.222 =1000 PASS
High 2462 7.79 10.63 18.42 69.502 =1000 PASS
[IEEE802.119]
Battery Full
Center . -
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (mW) (mW) Result
(MHz)
Low 2412 10.85 10.63 21.48 140.605 =1000 PASS
Middle 2437 10.65 10.63 21.28 134.276 =1000 PASS
High 2462 10.74 10.63 21.37 137.088 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center . -
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (mW) (mW) Result
(MHz)
Low 2412 12.48 10.63 23.11 204.644 =1000 PASS
Middle 2437 12.49 10.63 23.12 205.116 =1000 PASS
High 2462 11.94 10.63 22.57 180.717 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TUV SUD Japan Ltd.
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43 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) Span = Arbitrary setting. (Setting suitable for measurement.)

b) RBW = 100kHz.

c) VBW =3 xRBW

d) Sweep time = auto-couple.
e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 150174
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43.3 Measurement result
Date : 7-August-2019
Temperature . 245 [°C]
Humidity ;431 [%] Test engineer :
Test place . Shielded room No.4 Chiaki Kanno
[IEEE802.11b]
Frequenc RF Power | Band-edge | Band-edge | Difference Limit
Channel (l‘\:IIIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -2.62 2399.56 -49.47 46.85 At least 20dB below from peak of RF PASS
High 2462.00 -2.24 2488.62 -65.07 62.83 At least 20dB below from peak of RF PASS
[IEEE802.11g]
Frequenc RF Power | Band-edge | Band-edge | Difference Limit
Channel (l‘\:IIIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -8.67 2398.20 -44.99 36.32 At least 20dB below from peak of RF PASS
High 2462.00 -8.78 2483.58 -63.97 55.19 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power | Band-edge | Band-edge | Difference Limit
Channel (l‘\:IIIHz) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -8.75 2398.92 -45.86 37.11 At least 20dB below from peak of RF PASS
High 2462.00 -8.79 2483.62 -62.83 54.04 At least 20dB below from peak of RF PASS

TUV SUD Japan Ltd. Page 160174
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434 Trace data
[IEEE802.11b]

Channel Low

Agilent

Fef 18 dBm tftten 20 dE

Mkrl 2.399 56 GHz
-439.47 dBm

#Feak

\
Y
|

"y

1 52

Center 2,460 86 GHz
#hes BH 100 kHz

#UBH 308 kHz

Sweep 7.667 ms (1681 pts)

Span 88 MHz

Marker Trace Typa
1 (1 Freg
2 (4] Frag
3 (] Freg

H Auiz
2.399 56 GHz
2,488 B8 GHz
2.413 A4 GHz

Amplituda
-49,47 dBm
-51.91 dBEm

-2.62 dBm

Channel High

Agilent

Fef 18 dBm tftten 20 dE

Mkrl 2.485 62 GHz
-65.87 dBm

#Feak

-22.2 hffbf

dBm

|/ )

Tl M ma

(L T T ! W

1 52

Center 2,483 56 GHz
#hes BH 100 kHz

#UBH 308 kHz

Sweep 7.667 ms (1681 pts)

Span 88 MHz

Marker Trace Typa
1 (1 Freg
2 (4] Frag
3 (] Freg

H Auiz
2,488 B2 GHz
2.483 5B GHz
2.461 B2 GHz

Amplituda
-BE.B7 dBm
-E8.41 dBm

-2.24 dBm

TUV SUD Japan Ltd.
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[IEEE802.11g]

Channel Low

Agilent
Mkrl 2.395 28 GHz
Fef 16 dBm #Htten 20 dB -44.93 dBm
#Feak
Log 3
16 Q
4B/ »¢#h“”r““m*ﬁ
| |
L/ \
il L Y,
257
dBm gfﬁﬁ mh“h““%makw
LoFy  friagnd ;w»ww~»a¢u~f#
Wl 52
Center 2,408 @8 GHz Span 8@ MHz
#Res BH 100 kHz #YBH 306 kHz Sweep 7.667 ms (1661 pts)
Marker Trace Typa # Az Amplitude
1 (] Frag 2.398 28 GHz -44.99 dEBm
2 (1 Freg 2,460 B8 GHz -47.HE dEm
3 1) Fraq 2.413 28 GHz -8.67 dEm

Channel High

Agilent

Mkrl 2.463 58 GHz

Ref 16 dBm #Atten 20 dB -63.97 dBm
4P eal

Log 3

16 '

B/ T,

2
ey
LgHU WHM”\\» TR N YR WA W g
Wl 52
Center 2,483 58 GHz Span 88 MHz
#Res B 1060 kHz #UBH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Typa # Rz Amplitude
1 (1) Frag 2.433 58 GHz -E3.97 dEm
2 1 Frag 2.483 56 GHz -E4.83 dEm
3 1 Fraq 2.457 82 GHz -8.78 dEm

TUV SUD Japan Ltd.
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[IEEE802.11n (HT20)]

Channel Low

Agilent

Mkrl 2,398 92 GHz

Fef 16 dBm #Htten 20 dB -45.86 dBm
#Feak
Log 3
16 ¢
B/ JMW“‘““"‘"H\
17 7
o o P
-25.8 Myw
dBm iy
o
(e 3 R weerver T g
Wl 52
Center 2,408 @8 GHz Span 8@ MHz
#Res BH 100 kHz #YBH 306 kHz Sweep 7.667 ms (1661 pts)
Marker Trace Typa # Az Amplitude

1 (] Frag 2.398 92 GHz -45.86 dEm

2 (1 Freg 2,460 B8 GHz -48.32 dEm

3 1y Frag 2.413 28 GHz -8.75 dBm

Channel High

Agilent

Mkrl 2.463 62 GHz

Ref 18 dBm #ftten 20 dB -62.83 dBm
#Feak

Log 3

16 “hL_Q

iB/ }ﬂ“ W%\

LaAy %

W1 52
Center 2,483 58 GHz Span 88 MHz
#Res B 1060 kHz #UBH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Typa # Rz Amplitude
1 (1) Frag 2,433 B2 GHz -62.83 dEm
2 1 Frag 2.483 56 GHz -E3.67 dEm
3 1 Fraq 2,468 78 GHz -8.79 dEm

TUV SUD Japan Ltd. Page 190174
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44 Spurious emissions - Conducted -
441 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) Span = wide enough to fully capture the emission being measured.

b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.
e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 200174
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443 Measurement result
Date : 7-August-2019
Temperature . 245 [°C]
Humidity ;431 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Frequency Limit
Channel [MHzZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd. S
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4.4.4 Trace data

[IEEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
3% Agilent 4% Agilent
Mkrl 451,89 MHZ Mir2 4,524 GHZ|
Ref 16 dBm #fitten 20 dB —71.685 dBm | |[Ref 18 dBm #Atten 26 dB -51.52 dBm
#Peak #Peak .
Log Loy
i i
4B/ 4B/
Ol Ol 2
237 237
dBm i dBm M
LoRy . P T W ey ST P T PIv eI LoRy ; i
W1 52 W1 52
Start 30,0 MHz Stop 1.006 & GHz| [Start 1808 GHz Stap 5.006 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 92.73 ms (1801 pts) | [tRes BW 100 kHz #UBH 308 kHz Sweep 382.3 ms (10AL prs)
Marker Trace Type i Fxig Amplitude Marker Trace Type i R Amplitude
1 (5% Fraq 451.8 IMHz -71.08 dbm 1 (5% Frag 2,412 GHz -3.67 dBm
2 (¥ Frag 4,824 GHz -E1.82 dEm
5GHz-10GHz 10GHz-15GHz
3% Agilent i
Hkrl 7.558 GHZ Mirl 13.958 GHZ
Ref 16 dBm #fitten 20 dB —G7.56 dBm | Ref 19 dBm #Atten 20 dB —64.74 dBm
#Peak #Peak
Log Loa
L6 it
4B,/ B/
0 0l
-23.7 23,7 i
dBm 1 (dBim
LQRV - . by A, A ngv — . ki A e g
W1 52 Wl 52
Start 5,008 GHz Stop 10,000 GHz | [Start 10,008 GHz Stop 15,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sweep 477.9 ms (1901 pts)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (6% Freq 7.550 BHz -67.50 dbm 1 (48] Freg 13.960 GHz -64.78 dBn
15GHz-20GHz 20GHz-25GHz
3% Agilent 4 Agilent
Mkrl 19.568 GHz Mkrl 24,258 GH3
Ref 16 dBm #fitten 20 dB —65.38 dBm | Ref 10 dBm #ftten 26 dB —62.24 dBm
#Peak #Peak
Log Log
i it
4B/ B/
Ol il
237 . -23.7 1
dBm (dBm
it . . . Bt g - . ROV ¢
LaFy et Lo pelvmsarbe bt o
W1 52 Wl 52
Start 15.006 GHz Stop 20,800 GHz | [Start 20008 GHz Stop 25.006 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 10@ kHz #\WBW 300 kHz Sweep 477.9 ms (1061 pes)
Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude
1 (5% Fraq 19.5668 BHz -65.30 dEm 1 1y Freg 24.2508 GHz -62.24 dBn
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Channel Middle
30MHz-1GHz

3% Agilent

1GHz-5GHz

Japan

Mkrl  476.2 MHz

Mkrz 4.576 GHZ

Ref 16 dBm #fitten 20 dB —65.99 dBm | Ref 19 dBm #Atten 20 dB -53.18 dBm
#Peak #Peak .
Log Loa
L6 it
4B,/ B/
0l 0l z
-23.6 -23.6 ‘ T
dBm 1 (dBim “ ﬂ
oAy - " ? o Lafv i t P L i ol
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 9273 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sweep 382.3 ms (1901 pts)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 [&¥] Freq 478.2 MHz -£8.99 dEn 1 [6H] Freg 2,440 GHz -3.64 dEn
2 [&8] Freq 4.876 GHz -53.18 dBn
5GHz-10GHz 10GHz-15GHz

3% Agilent

Mkrl 7.678 GHz

Mkrl 14.520 GHE

tRes BH 108 kHz

#VEH 3060 kHz

Sweep 477.4 ms (1001 pts)

#Res BW 1068 kHz

Raf 10 dBn #Atten 20 dB -67.76 dBm | fef 18 dBm #fitten 20 dB -A5.06 dBm
#Peak #Peak

Log Log

16 i

4B/ B/

Ol Dl

-23.6 236 |

dBm 1 (dBm

LR i 2 ' Laf o e

W1 52 W1 352

Start 5000 GHz Stop 10,086 GHz | [Start 10000 GHz Stop 15008 GHz

#UEW 306 kHz

Sweep 477.9 ms (1061 pes)

Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude
1 &8 Freg 7.0878 GHz -67.76 dEm 1 Ly Freg 14.520 GHz -65.86 dBn
15GHz-20GHz 20GHz-25GHz

3 Agllent

Mkrl 15.265 GHz

Mkrl 24.550 GH

#Res EW 108 kHz

#VEH 500 kHz

Sweep 477.9 ms (1801 pts)

#Res BH 1068 kHz

Ref 16 dBm #Htten 20 dB —65.70 dBm | Ref 18 dBm #Htten 26 dB —63.22 dBm
#Peak #Peak

Log Loa

i L@

B/ B/

Ol 0l

036 256 .

B ;, B — " o
Lafiu i = otk & 4 Lgfy i

W1 52 vl 52

Start 15,080 GHz Stop 20.800 GHz| [Start 20,008 GHz Stop 25,006 GHz

#VEW 300 kHz

Sweep 477.9 ms (1901 pts)

[Marker Trace
1 (&8

Typa
Freq

i Axis
16,265 GHz

Amplituda
-E5.76 dEm

Marker Trace
1 L

Type
Freg

H Axic
24,588 GHz

Anplituds
-63.22 dEn
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Channel High
30MHz-1GHz

3% Agilent

1GHz-5GHz

Japan

Mkrl 561.4 MHz

Mirz  4.924 GHg

#Res EW 108 kHz

#VEH 500 kHz

Sweep 92,73 ms (1801 pts)

#Res BH 1068 kHz

#VEW 300 kHz

Ref 10 dBm #Atten 20 dB —63.99 dBm | Ref 18 dBm #fitten 20 dB -55.76 dBm
#Peak #Peak .

Log Log

L6 iy

4B,/ B/

Ol i

-23.8 -23.8 ¢
dBm 1 (dBim .l
oAy ’ N . " " o LORY " J e Z o
W1 52 Wl 52

Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz

Sweep 382.3 ms (1901 pts)

Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (&) Fregq SBL.4 MHz -£8.99 dbm 1 L Freg 2,460 GHz -5.82 dEn
z Ly Freg 4.924 GHz -55.76 dBn
5GHz-10GHz 10GHz-15GHz

3% Agilent

Mkrl 9.365 GHz

Mkrl 13.975 GH

Ref 10 dBn sAtten 20 dB -67.52 dBm | Ref 18 dBm #fitten 26 dB -65.13 dBm
4P ek (#Paak
Log Log
16 e
B/ B/
Ol 0l
-23.8 3.5
[dEm L dBm
LAy N it e oA ; - o e
W1 52 Wl 52
Start 5000 GHz Stop 10,086 GHz | [Start 10888 GHz Stop 15,000 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 10@ kHz #\WBW 300 kHz Sweep 477.9 ms (1061 pes)

Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude

1 (5% Fraq 9.365 GHz -67.52 dbm 1 1y Freg 13.975 GHz -65.132 dBn

15GHz-20GHz 20GHz-25GHz

3 Agllent

Mirl 15.620 GHz

Mkrl 24.920 GH

#Res EW 108 kHz

#VEH 500 kHz

Sweep 477.9 ms (1801 pts)

#Res BH 1068 kHz

#VEW 300 kHz

Ref 16 dBm #fitten 20 dB —65.12 dBm | Ref 19 dBm #Atten 20 dB —63.87 dBm
#Peak #Peak

Log Loa

L6 it

B/ B/

0l 0l

038 2zs .
B (12 dBrm - - o
LRy (e - » . * Lafy - e & i

W1 52 Wl 52

Start 15,000 GHz Stop 20,000 GHz | [Start 20,008 GHz Stop 25,000 GHz

Sweep 477.9 ms (1901 pts)

[Marker Trace
1 (&8

Typa
Freq

I Axis
16,826 GHz

Amplituda
-E5.12 dEm

Marker Trace
1 L

Type
Freg

H Axic
24,928 GHz

Anplituds
-E3.67 dEn
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Japan
[IEEE802.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz
45 Agilent i Agilent
Mkrl 531.5 MHZ Mkr2 4,528 GHZ|
Ref 10 dBn sAtten 20 dB -71.14 dBm | fef 18 B #fitten 20 dB -65.14 dBm
#Peak #Peak
Log Lo B
i it <
ey e/ !
0 i
- 30,0 30,8
dBm i (dBm M\
. e
Lafy P T o D " " Lafl i -—
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BN 166 kHz #l/BW 300 kHz Sweep 9273 ms (1001 pts) | #Res BH 106 kHz #\BW 386 kHz Sweep 382.3 ms (1061 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 [S¥] Fraq E31.5 MHz -71.14 dBm 1 [&8] Freg 2.412 GHz -18.85 dBn
2 1y Freg 4.828 GHz -68.14 dBn
5GHz-10GHz 10GHz-15GHz
i Agllent ;
Hkrl 6.995 GHZ Mkrl 13.555 GH
Ref 16 dBm #fitten 20 dB —66.17 dBm | Ref 19 dBm #Atten 20 dB —65.21 dBm
#F ek #Peak
Log Loa
i it
4B,/ B/
Ol 0l
6.0 3.6
dEm B (1?
) L i R PR
Lafv = e Lafy o
W1 52 Wl 52
Start 5048 GHz Stop 10000 GHz| [Start 10,008 GHz Stop 15.099 GHz
whes BH 106 kHz #VEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 198 kHz #UBH 306 |kHz Sweep 477.9 ms (1001 prs)
Marker Trace Type H Ruiz Amplitude Marker Trace Type H Axiz Amplitude
1 (5% Fraq £.995 GHz -68.17 dbm 1 1y Freg 13.555 GHz -65.21 dBn
15GHz-20GHz 20GHz-25GHz
i Agilent % Agilent
Mkrl 15.575 GHz Mkrl 24,238 GH3
Ref 10 dBn sAtten 20 dB -65.71 dBm | Ref 18 B #fitten 20 dB -63.57 dBm
#Peak #Peak
Log Lo
i it
4B/ e
Ol i
- 30,0 ; 30,8 "
dBm (dBm
S " N , - . ok . o % peirschagrae
LaAy 4 T "‘ Lafw e e bron
W1 52 Wl 52
Start 15,000 GHz Stop 20,000 GHz| [Start 20,008 GHz Stop 25,000 GHz
#Res BN 166 kHz #l/BW 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 106 kHz #\BW 386 kHz Sweep 477.9 ms (1061 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 [S¥] Fraq 15.575 GHz -B5.71 dBm 1 [&8] Freg 24.230 GHz -E3.57 dBn
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Japan
Channel Middle
30MHz-1GHz 1GHz-5GHz
3 Agllent :
Hkrl 416.2 MHZ Mkr2 3.152 GHZ
Ref 16 dBm #fitten 20 dB —71.49 dBm | Ref 19 dBm #Atten 20 dB —G5.85 dBm
#Peak #Peak
Log Loa 1
L6 it
4B,/ B/
D 0l
26,0 36,0 H
dBm 1 (dBim ) \
Lafy Do - oo Lafy . ™ R % i
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
wRes BH 106 kHz #\/BH 360 kHz Sweep 92,73 ms (1801 prs) | FRes BH 106 kHz #YBW 3060 kHz Sweep 382.3 ms (1061 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (6% Freq 418.2 MHz -71.49 dbm 1 (48] Freg 2,432 GHz -18.82 dBn
H &) Frag 3.152 BHz -68.88 dEn
5GHz-10GHz 10GHz-15GHz
3% Agilent F
Mkrl 6,566 GHZ Mkrl 13595 GH3
Ref 16 dBm #fitten 20 dB —68.06 dBm | Ref 10 dBm #ftten 26 dB -64.94 dBm
#Peak #Peak
Log Log
i it
4B/ B/
Ol Dl
6.0 3.0 .
dBm 1 (dBm [y
LaRy o] o Laf Hbemircrl s
W1 52 Wl 52
Start 5008 GHz Stop 10800 GHz | [Start 10,008 GHz Stop 15.006 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 10@ kHz #\WBW 300 kHz Sweep 477.9 ms (1061 pes)
Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude
1 (5% Fraq E.866 GHz -68.06 dBm 1 1y Freg 13.595 GHz -64.94 dBn
15GHz-20GHz 20GHz-25GHz
3% Agilent
Hirl 15.168 GHz Mirl 24.948 GHE
Ref 16 dBm #fitten 20 dB —G4.94 dBm | Ref 19 dBm #Atten 20 dB —62.68 dBm
#Peak #Peak
Log Loa
L6 it
4B,/ B/
0l 0l
ag@.@ . ag@.@ 1
Mmoo | il
e i A et N bt b A e e el
Loy wﬁd e st it g Aot S o g 4 LA el bty
W1 52 Wl 52
Start 15,000 GHz Stop 20,000 GHz | [Start 20,008 GHz Stop 25,000 GHz
wRes BH 106 kHz #\/BH 360 kHz Sweep 477.9 ms (1801 prs) | FRes BH 106 kHz #YBW 3060 kHz Sweep 477.9 ms (1061 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (6% Freq 15,160 BHz -64.94 dbm 1 (48] Freg 24.948 GHz -B2.68 dBn
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Japan
Channel High
30MHz-1GHz 1GHz-5GHz
i Agllent :
Hkrl 596.2 MHZ Mkre 3558 GHZ
Ref 16 dBm #fitten 20 dB —71.35 dBm | Ref 19 dBm #Atten 20 dB —65.44 dBm
#Peak #Peak
Log Loa 1
L6 it
4B,/ B/
0 0l
-25.8 28,3
dBm : (dBim H L
oAy " " o P i Lafy " 5 Ry e e =
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 9273 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sweep 382.3 ms (1901 pts)
Markar Trace Typa i Axie Amplitude Markar Trace Type H Axig Amplitude
1 (6% Freq 896.2 IMHz -71.38 dbm 1 (48] Freg 2,460 GHz -8.83 dEn
2 1y Freg 2.888 GHz -68.44 dBn
5GHz-10GHz 10GHz-15GHz
#%  Agilent ;
Hkrl 5.968 GHZ Mkrl 13.668 GHE
Ref 16 dBm #fitten 20 dB —68.71 dBm | Ref 10 dBm #ftten 26 dB -65.14 dBm
#Peak #Peak
Log Log
16 it
B/ B/
0l i
-25.8 28,3
dBm 1 (dBm $
LRy A e . LaAy . . e
W1 52 Wl 52
Start 5,008 GHz Stop 10,000 GHz| [Start 10,008 GHz Stop 15,000 GHz
whes BH 106 kHz #VEH 366 kHz Sweep 477.9 ms (1001 pts) | #Res BH 168 kHz #UBH 306 kHz Sweep 4779 ms (1661 prs)
Marker Trace Typa i Az Amplitude Markar Trace Type # Axiz Anplitude
1 [S¥] Fraq 8,960 GHz -68.71 dBm 1 [&8] Freg 13.660@ GHz -E5.14 dBn
15GHz-20GHz 20GHz-25GHz
3% Agilent ;
Hkrl 19.685 GHz Mirl 24.945 GH
Ref 16 dBm #fitten 20 dB —65.57 dBm | Ref 19 dBm #Atten 20 dB —62.97 dBm
#F ek #Peak
Log Loa
i it
4B,/ B/
0l il
25,8 26,3 N
dEm 1? B : - <
Loy [t idthrrdaged Ao o] | et i bt Y 4
W1 52 Wl 52
Start 15,009 GHz Stop 20,000 GHz| [Start 20,008 GHz Stop 25.099 GHz
whes BH 106 kHz #VEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 198 kHz #UBH 306 |kHz Sweep 477.9 ms (1001 prs)
Marker Trace Type H Ruiz Amplitude Marker Trace Type H Axiz Amplitude
1 (5% Fraq 19.885 BHz -65.87 dbm 1 1y Freg 24.945 GHz -62.97 dBn
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[IEEE802.11n (HT20)]

Channel Low
30MHz-1GHz

1GHz-5GHz

Japan

4% Agilent

Mkrl 3724 MHz

Mkrz 4.524 GHE

Ref 10 dBn sAtten 20 dB -71.01 dBm | Ref 18 B #fitten 20 dB -67.46 dBm
#Peak #Peak
Log Lo 1
i it L
ey e/ ||
Ol il
-29.2 -28.2
dBm 1 (dBm
Lafy " . n - - (e rvorw ey wveo JL\ e ——— %
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BN 166 kHz #l/BW 300 kHz Sweep 9273 ms (1001 pts) | #Res BH 106 kHz #\BW 386 kHz Sweep 382.3 ms (1061 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 [S¥] Fraq 372.4 MHz -71.81 dBm 1 [&8] Freg 2.412 GHz -0.21 dEm
2 1y Freg 4.824 GHz -67.46 dBn
5GHz-10GHz 10GHz-15GHz

3% Agilent

Mkrl 7.235 GHz

Mkrl 14.655 GH

tRes BH 198 kHz

#VEH 300 kHz

Sweep 477.9 ms (1AG1 pts)

#Res BW 1068 kHz

Ref 10 dBm #Atten 20 dB —67.65 dBm | Ref 18 dBm #fitten 20 dB —F4.93 dBm
#Peak #Peak

Log Log

i ity

4B,/ B/

0l i

-29.2 -29.2 .
B L B 3—
Loy e B A, Lafy At st s

W1 52 W1 352

Start 5000 GHz Stop 10,000 GHz | [Start 10,008 GHz Stop 15008 GHz

#UEW 306 kHz

Sweep 477.9 ms (1001 prs)

Marker Trace Type H Ruiz Amplitude Marker Trace Type H Axiz Amplitude
1 &8 Freg 7.235 BHz -67.60 dEm 1 Ly Freg 14.685 GHz -64.93 dBn
15GHz-20GHz 20GHz-25GHz

3% Agilent

Mkrl 16,555 GHz

% Agilent

Mkrl 23,975 GHE

4Res BH 100 kHz

VB 300 kHz

Sweep 477.9 ms (1001 pts)

#Res BH 1060 kHz

Ref 10 dBn sAtten 20 dB -65.47 dBm | fef 18 B #fitten 20 dB -63.04 dBm
#Peak #Peak
Log Lo
i it
4B/ e
Ol il
-29.2 . -28.2 y
dBm (dBm
" Binebs ? " gl Pt e MW
Loy = Lot e Pobaderyid s Habhar i
W1 52 Wl 52
Start 15,000 GHz Stop 20,000 GHz| [Start 20,008 GHz Stop 25,000 GHz

#UBH 306 kHz

Sweep 477.9 ms (1061 prs)

[Marker Trace
1 0]

Typa
Frag

I Axis
1B.555 GHz

Amplituda
-B5.47 dEm

Marker Trace
1 (8]

Typa
Freq

H Axis
23.975 GHz

Anplituds
-£3.84 dEn
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Japan
Channel Middle
30MHz-1GHz 1GHz-5GHz
i Agllent :
Hkrl 7455 MHZ Mkre 4.572 GHZ
Ref 16 dBm #fitten 20 dB —71.46 dBm | Ref 19 dBm #Atten 20 dB —65.28 dBm
#Peak #Peak
Log Loa T
L6 it
4B,/ B/
0 0l |
-29.5 -29.5 H
dBm : (dBim H l‘t —
Lot " i o RN , Ty LaAy TR i P %
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 9273 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sween 3823 ms (1081 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (6% Freq 748.8 MHz -71.46 dbm 1 (48] Freg 2,448 GHz -9.51 dEm
2 1y Freg 4.872 GHz -60.28 dBn
5GHz-10GHz 10GHz-15GHz
3% Agilent F
Mkrl 7.285 GHZ] Mkrl 13658 GH3
Ref 16 dBm #fitten 20 dB —67.72 dBm | Ref 10 dBm #ftten 26 dB -65.11 dBm
#Peak #Peak
Log Log
i it
4B/ B/
Ol il
295 -24.5
dBm 1 (dBm é
Loy L N Do . Lafiy . il
W1 52 Wl 52
Start 5008 GHz Stop 10800 GHz | [Start 10,008 GHz Stop 15.006 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 10@ kHz #\WBW 300 kHz Sweep 477.9 ms (1061 pes)
Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude
1 (5% Fraq 7.285 GHz -67.72 dbm 1 1y Freg 13.850 GHz -65.11 dBn
15GHz-20GHz 20GHz-25GHz
3% Agilent
Hkrl 15.735 GHz Mkrl 24,688 GHE
Ref 16 dBm #fitten 20 dB —G5.76 dBm | Ref 19 dBm #Atten 20 dB —63.19 dBm
#Peak #Peak
Log Loa
L6 it
4B,/ B/
0l 0l
-29.5 -29.5 1
4B é 4B . o —
Lo P bt w » : | gy s Acatrsosn, i s
W1 52 Wl 52
Start 15,000 GHz Stop 20,000 GHz | [Start 20,008 GHz Stop 25,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sween 4779 ms (1001 prs)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 (6% Freq 15,735 BHz -65.70 dbm 1 (48] Freg 24,6008 GHz -£3.19 dBn
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Channel High
30MHz-1GHz

3% Agilent

1GHz-5GHz

Japan

Hkrl 344.3 MHz

Mirz 3112 GHg

Ref 16 dBm #fitten 20 dB —74.59 dBm | Ref 19 dBm #Atten 20 dB —G5.63 dBm
#Peak #Peak
Log Loa 1
L6 it
4B,/ B/
0l 0l
-29.7 -29.7
dBm 1 (dBim / \ 2
Lofy » 2 ™ yeyeey o | KELa 1 ot st
W1 52 Wl 52
Start 30,0 MHz Stop 1,060 0 GHz| [Start 1,000 GHz Stop 5,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 9273 ms (1001 pts) | [#Res BH 108 kHz #VBH 300 kHz Sweep 382.3 ms (1901 pts)
Marker Trace Typa W Faiz Amplituda Markar Trace Typa ¥ Axiz Anplituds
1 [EN Freq 344.3 MHz -70,29 dBa 1 Ly Freg 2,456 BHz -8.71 dEn
2 Ly Frag 3.112 BHz -68.63 bn
5GHz-10GHz 10GHz-15GHz

3% Agilent

Mkrl 5,695 GHz

Mkrl 13,760 GHZ

Ref 10 dBn sAtten 20 dB -68.33 dBm | Ref 18 dBm #fitten 26 dB -64.49 dBm
4P ek (#Paak
Loy Log
16 e
B/ B/
Ol 0l
29,7 257 .
[dEm 1 dBm o . "
LaFy ke R LaAy - . s
W1 52 Wl 52
Start 5000 GHz Stop 10,086 GHz | [Start 10888 GHz Stop 15,000 GHz
#Res BH 196 kHz #i/BH 306 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 10@ kHz #\WBW 300 kHz Sweep 477.9 ms (1061 pes)

Marker Trace Type i Fxig Amplitude Marker Trace Type # Axiz Anplitude

1 (5% Fraq £.695 GHz -68.23 dbm 1 1y Freg 13.788 GHz -64.49 dBn

15GHz-20GHz 20GHz-25GHz

3% Agilent 3% Agilent
Hkrl 19.415 GHz Hirl 24.279 GHz
Ref 16 dBm #fitten 20 dB —65.24 dBm | [Ref 18 dBm #fitten 20 dB —62.24 dBm
#Peak #Peak
Lo Lo
L6 L6
4B,/ B/
0l 0l
559.? . 559.? 1
! " . " " PRSP A A —
LRy [ b 5 Lafiu arbin
W1 52 W1 52
Start 15,000 GHz Stop 20,600 GHz| [Start 20,000 GHz Stop 25,000 GHz
#Res BH 106 kHz #VBH 300 kHz Sweep 477.9 ms (1801 pts) | [#*Res EW 186 kHz #VBH 300 kHz Sweep 477.9 ms (1801 pts)
Marker Trace Typa W Faiz Amplituda Marker Trace Typa W Faiz Amplituda
1 (6% Freq 19.415 GHz -65.24 dbm 1 (6% Freq 24,270 BHz -62.24 dbm
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Japan

4.5 Spurious Emissions - Radiated -
4.5.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range : 9kHzto 25 GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector . Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth : 200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average . RBW=1 MHz, VBW=1kHz, Span=0 Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff 1/Ton ; :
Mode (%) (us) (us) (kHz) Determined VBW Setting
IEEES802.11b 96.31 992 38 1.008 1kHz
IEEE802.11g 96.80 1390 46 0.719 1kHz
IEEE802.11n(HT20) 96.55 1286 46 0.778 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Japan

Test room Measurement room
Spectrumanalyzer /
Antenna Preamplifier Receiver
Cable system
45.2 Calculation method
[9 kHz to 150 kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHZz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz : 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result =49.5 + 8.4 = 45.1 dBuV/m
Margin = 74.0 - 45.1 = 16.1 dB
453 Limit
Frequency Field strength Distance
[MHz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZz] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.

TUV SUD Japan Ltd.
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454 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

6-August-2019

221 [C]

56.3 [%]

3m Semi-anechoic chamber

9-August -2019

21.4 [°C]

57.8 [%]

3m Semi-anechoic chamber

17-August -2019

23.2 ['C]

58.7 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Japan

Test engineer

Chiaki Kanno
Test engineer

Chiaki Kanno
Test engineer

Chiaki Kanno
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Japan

4.5.41 Transmission mode - With camera

[11b]
Channel Low
BELOW 1GHz

spkickick RADIATED EMISSION  sekoiekokiok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.01>> 17 August,2019 01:55
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%)

Serial No. : N/A Notel g

Test mode : WLAN2.4GHz_11b_Tx_ch:Low Note2

[dB( 2 V/m))
60

B {FCC Part15 subpartC >
o — Limit(QP)
N [ <01.MHz 11b_Tx Low>
50 Peak level(H,PK)
L Peak level(V,PK)
40

Level

T
I
I
1
| 1
| |
T T
1 1
| 1
| '
| 1
! ]

100.000 500.000 1000.000
Frequency [MHz]

(=}

30.000 0.00

15

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11b]
Channel Low
ABOVE 1GHz

sk RADIATED EMISSION  skskskokoik
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.02>> 6 August,2019 14:50
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 22.1[C] 56.3[%)
Serial No. : N/A Notel =
Test mode : 11b_Tx_ch:Low Note2
[dB(z V/m)]
2,
il : : Tt 1 7 3 ¢FCC C.GHz3m
110 E ! ! ! ! ! 1 1 — Limit(PK)
E 1 1 | 1 1 1 1 |l ] em—= Limit(AV)
100 E : : H ; : — <02_GHz_11b_Tx Low
E ! ! ! ! boor o — Peak level(H,PK)
90 E : H Peak level(V,PK)
E ] H 1 : i ton o Emission level(H,PK)
80 E . t ; t : ; — Emission level(H,AV)
70 E i i i
- E | 1 I
g 60F : : ;
T S i : i
- 1 1 1
40 F i i i
E i 1 |
30 E T T i
r [ 1 I
20 = 1 1 1
: N
10 B 1 t '
= 1 1 1 | 1 1 1 1
o | 1 | I i oo
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHZz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[\z] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pnV/m)] m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cal i
1 4824.000 H 51.2 42.6 10. 1 61.3 T4.( 54.0 12.7 L 147.0 182.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan

[11b]
Channel Middle
BELOW 1GHz

sickrkiok . RADIATED EMISSION  seksokskork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.03>> 17 August,2019 03:27
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%]

Serial No. : N/A Notel .

Test mode : WLAN2.4GHz_11b_Tx_ch:Mid Note2

[dB(xz V/m)]
60

L <{FCC Part15 subpartC >
C —  Limit(QP)
C M <03.MHz 11b_Tx Mid

50 ————— Peak level(H,PK)
C Peak level(V,PK)
- |

40

Level

i
I
I
1
1
1
T
I
I
1
1
I

0.000 100.000 500.000 1000.000
Frequency [MHz)

w
=
=3
]
S
(4]

Final Result
No. Frequency (P) c.t Height Angle
[(MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle
ABOVE 1GHz

sioioiokiok RADIATED EMISSION  seksiokskokok
[ 3m Semi-anechoic chamber ]

Japan

TUV SUD Japan Ltd. DATA Sheet No.04>>

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum,Atm : 22.1[C] 56.3[%]

Serial No. : N/A Notel s

Test mode : 11b_Tx_ch:Mid Note2

[dB(u V/m)]
i

<{FCC C_GHz_3m

6 August,2019 15:50

E i i i i
= ! ! ! ! Limit(PK)
By . . N S T T T I Limit(AV)
100 E H ; H H <04 GHz_11b_Tx Mid
E ! ! ! ! —— Peak level(H,PK)
90 E . . Peak level(V,PK)
E i i : ] Emission level(H,PK)
80 F : 4 t : Emission level(H,AV)
_ nE : —
s _E ! l H "
zZ 60 E T 1
0 [———— ! !
——
30 E i i i f
E i | i i
20 F T T T T
oF | : | ‘
E | | | |
- : 1 [ .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Re;imz ReaSu:g c.f Reg:ll Res!;lll Limit Lx{m: Ma;{m Margin Height Angle Remark
K AV K AV PK AV K AV
[MHz] [dB(pW)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [ca] 1
1 4874.000 H 50.5 40.3 10.3 60.8 50.6 74.0 54. 13.2 3.4 144.0 157.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan

[11b]
Channel High
BELOW 1GHz

sikckokdk RADIATED EMISSION  seksokskork
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.05> 17 August,2019 03:48
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[°C] 58.7[%]

Serial No. : N/A Notel s

Test mode : WLAN2.4GHz_11b_Tx_ch:High Note2

[dB( 2 V/m)]
60

TT T T

- | | H | | | | R {FCC Part15 subpartC
- I 1 [} 1 | 1 1 1 1 1 1 I 1 1 P Li]“i[‘Qp]
C - T B - i | | i 1 1 1 o <05MHz11b_Tx High
50 ! 1 I ; : : : 1 | Peak level(H,PK)
r ! Pooror ! ! ! R Peak level(V,PK)
- l R A T A " i i Lo
r : 1L ! : ) I
40 L | 1 1 1 1 1 1 1 1 1 1 | 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L i T T R i i i R T T A
| ' R S H H H A
Z_ 30 : : 1 1 1 1 1 1 1 1 1 | 1 1
- | | 1 1 1 1 1 1 1 1 1 1 1 1
I 1 ) 1 I 1 1 1 1 1 1 1 1 1
I A i i i by
| 1 1 1 1 1 1 1 1 1
| oo . i |
1 (] 1 ] 1
1 1 1 1 1
\ 1 1 1 1
1 1 1 1
T T

20 T

1

I 1 1

1 1 | 1 1

1 1 1 1 1 1

10 : : i S .

- I 1 1 | 1 1 1 1 1 1

- 1 1 1 | 1 1 1 1 1 1

L | 1 1 1 1 | 1 1 1 1 1 1

| | 1 1 1 1 1 1 1 1 | 1 1

0 L i i . ! l ! | | .
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result
No. Frequency (P) c. T Height Angle

[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11b]
Channel High
ABOVE 1GHz

sk RADIATED EMISSION  seksokskorok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.06> 6 August,2019 16:30
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 22.1[C] 56.3[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:High Note2
[dB( 2 V/m)]
2
T E i i i i R FCC C_GHz_3m
110 E ] ! ! ! ! Pt i Limit(PK)
E 1 | 1 | I 1 1 it 1] ]| =meewms Limit(AV)
100 E : : ; : : ;1 <06_GHz_11b_Tx_High>
E s ! ! ! ! T — Peak level(H,PK)
90 E . : . . e Peak level(V,PK)
E \ i f : i R Emission level(H,PK)
80 E s + : t : : —t Emission level(H,AV)
0 F : e
T b ' L o
i 60 E : . 1 ]
= || hheccecceccsceameed Lo )
50 E

40 E
30 B
20 E
10 E +
E 1 1 1 1 1 1 o
C 1 | 1 | | 1 [
0 H H H H H H HE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
. I S . N K . AV K .\ K AV R
[Miz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(puV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/=)] [dB] [dB] [ca] 1
1 4924.000 H 49.7 38.8 10.4 60.1 49.2 74.0 54.0 13.9 4.8 145.0 162.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan

[114d]
Channel Low
BELOW 1GHz

siokiotonk RADIATED EMISSION skoobori
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.07>> 17 August,2019 04:07
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%)

Serial No. :N/A Notel .

Test mode : WLAN2.4GHz_11g Tx_ch:Low Note2

[dB( 2 V/m)]
60

L R i i R <FCC Part15 subpartC
R A R R o
50 —— i ; ; — Peak level(H,PK)
C A T T A | i O (N O 00 I Peak level(V,PK)
L 1 1 | | [ |[ [ [ 1 1 [l [
1 1 1 [ 1 1 1 1 [
S : S A
40 [E 1 1 1 oo 1 1 1 1 1 o
1 1 1 o 1 1 1 1 1 [
I 1 1 1 1 [ [l 1 1 [l 1 1 |
" | | I I I I I I I I | | ] I
© - | | I I I ] I I I I | | I I
g 30 T i i T
— B 1 1 1 | [ 1 | 1 | 1 | [
I | | I I I I I I I I | | I I
o | | I I I I I I I I | | I [}
b | I 1 1 1 1 1 1 1 1 1 |
! ! ' [ ' ' ' !
T T T T T T T T
| | I I I 1 I !
1 | [
1 | [
1 [
! [
T T

0.000 100.000 500.000 1000.000
Frequency [MHz)

30.000

o

Final Result

No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[114d]
Channel Low
ABOVE 1GHz

sipiick . RADIATED EMISSION  seksiokskoior
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.08>> 6 August,2019 17:00
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 22.1[°C] 56.3(%]
Serial No. :N/A Notel S
Test mode : 11g Tx_ch:Low Note2
[dB( 2 V/m)]
120 ¢ T T T ‘ o ol
- | 1 I {FCC C_GHz_3m
= ! ! ! — Limit(PK)
e E . . A A A T I RS Limit(AV)
100 F ' } ! <08_GHz_11g Tx_Low>
E ] ! I — Poak lovel(H PK)
90 E . . . Peak level(V,PK)
E i i i Emission level(H,PK)
80 E ; t : Emission level(H,AV)
70 E | i i
- F | I |
Y : —
L S————— i —
- 1 1 1
40 | T 7 7
s : P
e : : :
20 F T T T
E : : :
10 E | 1 |
£ | | |
0 ] !
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(xV/m)] [dB] [dB]
1 1824.000 H 18.7 36.0 10.1 58.8 16. 1 74.0 54.0 15.2 7.9

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[114d]
Channel Middle
BELOW 1GHz

skl RADIATED EMISSION  seksokskork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {<{DATA Sheet No.09>> 17 August,2019 04:28
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%]
Serial No. :N/A Notel 5
Test mode : WLAN2.4GHz_11g Tx_ch:Mid Note2
[dB(z V/m)]
60 T T T T T T T T _— =
- | | [ T B | I | | [ <FCC Part15 subpartC >
C i A i | I T T Limit(QP)
: | 1 ] ] | ] I ] ] ] 1 1 1 1 <09 MHz llp: Tx Mid
50 — ; ; 1 —— Peak level(H,PK)
r ! R ! ! ! oo Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
" 1 1 I I | [} 1 I 1 1 1 |
r \ I | ; ; : P41
40 5 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 | 1 1 | 1 1 1 1 1 1 1 1 |
| | 1 1 1 1 1 1 1 1 1 1 1 1
- I 1 [ T B | 1 I I [ T
- - | I [ T B | I | | [ T
g 30 o 0 i T S B R
oy [ | | 1 1 1 1 1 1 1 1 1 1 1 1
- | I [ T B | | | | [ I
I | ] [ I B | 1 | | [
- ! | 1 1 1 1 1 1 1 1 1 1
20 : T 7 —— i
| ] [ T B | |
F | I [ T B [
L 1 I I I 1 ] 1 1 1 1
L | 1 1 1 1 1 1 1 1 1 1
10 T — T T —
- | | il | | | | [
= | ! 1 | 1 1 1 1 1 1
L | | 1 1 1 | 1 1 1 1 1 1
1 ] 1 1 1 1 1 1 1 1 1 1 1
% G S B N B E I S N O
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c..F Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[114d]
Channel Middle
ABOVE 1GHz

sickikiok RADIATED EMISSION  sekskokokskok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.10>> 6 August,2019 17:40
Company name : KYOCERA Corporation Standard FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm 22.1[C] 56.3[%)
Serial No. :N/A Notel
Test mode : 11g Tx_ch:Mid Note2
[dB(z V/m)]
9
i = | i i | R <FCC C_GHz_3m
110 E L ! ] ! ! L B Limit(PK)
; 1 1 1 1 1 I 1 y || EmesEss Limit(AV)
100 E . ; . . : i <10_.GHz_11g Tx Mid
E ! ! ! ! ! P — Peak level(H,PK)
90 F + . s L . T Peak level(V,PK)
E H | i I - - Emission level(H,PK)
80 F : : : : : : : : Emission level(H,AV)
70 F i i i 1
= - 1 1 1 1
Z 60 = : 1 1 L
I S———— ; ———H
=4 1 1 1 1
40 E i i i {
E 1 1 1 1
30 E i i i {
F 1 1 1 1
20 E T T T T
2 ' l ' :
10 : ! N
E 1 1 1 1 1 [
0 H H H H H I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 1]
1 1874.000 H 18.7 36.0 10.3 59.0 16. 3 74.0 54.0 15.0 7.7 145.0 222.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan

[11d]
Channel High
BELOW 1GHz

sikickick RADIATED EMISSION  sekdckskork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.11> 17 August,2019 04:46
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : DB05 Temp,Hum : 23.2[C] 58.7(%)
Serial No. : N/A Notel ;
Test mode : WLAN2.4GHz_11g Tx_ch:High Note2
dB(p2 V/m))
ol TR A A A O : 1 1 7 7 1 1| <FCCPartl5 subpartC
R t P | ——— LimitQP)
| | | o | I | | | o 11 MHz_11g Tx _High>
50 L H H —t : H H : —t —— Peak level(H,PK)
TR EERE : IR REE Peak level(V,PK)
[ 1 | 1 1 1 1 1 1 1 1 1 1 1 |
| | 1 1 1 1 1 1 1 1 1 |
et L : S
-{0 - | | 1 1 1 1 1 1 1 1 1 1 1 |
E i A i i A T T A
- | | [ N B | 1 | | [ T B
T oF I S T R T H H R R T
Z 30 | 1 1 1 1 1 1 1 1 1 1 1 1 |
o B | | 1 1 1 1 1 1 1 1 1 1 1 |
- I I 1 1 I 1 ] 1 | 1 1 1 I I
L | i [ T B | I | | [ I
L 1 | 1 1 1 1 1 1 1 1 1 1 [}
20—t : e
| | [ I B | |
C A D I
: | 1 1 1 1 1 1 1 1 1 |
1o [t : e
=~ I I | I | ] 1 1 1 1 I
- | | 1 | 1 1 1 1 1 |
- | 1 1 1 1 | 1 1 1 1 1 |
| | 1 1 1 1 1 1 1 1 1 1 |
r | | [ B | | | [ R B
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11d]
Channel High
ABOVE 1GHz

sk RADIATED EMISSION  sksiorskork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.12>> 6 August,2019 18:20
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 22.1[°C] 56.3(%]
Serial No. : N/A Notel g
Test mode : 11g Tx_ch:High Note2
[dB(p V/m)]
2,
E i | i | R <FCC C_GHz_3m
1o E : : ' Lt I | Limit(PK)
o 1 | 1 | | vo@ ow gy 00000000 || === Limit(AV)
s00: E | ! ! ! ! L b (12_GHz_11g Tx High>
E ! i : ! L ! ho — Peak level(H,PK)
90 F L : : : : : — Peak level(V,PK)
E i ; 1 | T Emission level(H,PK)
80 E h d ; d d : A Emission level(H,AV)
70 E 1 1
= - | 1
gz 60F i |
STl S —— ; |
o I |
40 E 7 i
E | |
30 F I I
P 1 1
20 E : :
F ' I
10 £ T .
- 1 | 1 ) | 1 1 1
0 E ! ! : H i -
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(xV)] [dB(1/m)] [dB(puV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] L
1 1924.000 H 19.1 36.1 10. 4 59.5 16. 5 74.0 54.0 14.5 7.5 104.0 227.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

[11n(HT20)]
Channel Low
BELOW 1GHz

sk RADIATED EMISSION  soksokskok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.13>> 17 August,2019 05:07
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

U : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[°C] 58.7[%)

Serial No. : N/A Notel :

Test mode : WLANZ2.4GHz_11n(HT20)_Tx_ch:Low Note2

[dB(u V/m)]
60

L {FCC Part15 subpartC
L — Limit(QP)
C M <13.MHz_11n(HT20)_Tx Low
50 Peak level(H,PK)
B Peak level(V,PK)
- [
40

Level

1
I
I
1
I
|
T
I
1
I
1
I

he——

30.000 50.000 100.000 500.000 1000.000

Frequency [MHZz]

Final Result
No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm) ° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan
[11n(HT20)]
Channel Low
ABOVE 1GHz
siorckick RADIATED EMISSION  sskoiokskoiok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.14>> 9 August,2019 08:55

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum,Atm : 21.4[*C] 57.8(%

Serial No. :N/A Notel

Test mode : 11n(HT20)_Tx_ch:Low Note2

[dB( 2 V/m)]
9

T E | i | i o1 <FCC C_.GHz_3m
10 E ! ! ! I ! [ — Limit(PK)
- | 1 1 ' ' I 1 (| | N Limit(AV)
100 F ; i ; — <14.GHz_11n(HT20).Tx Low>
E ! ! ! ! ! Lo — Peak level(H,PK)
90 E L — Peak level(V,PK)
E ! ; ! ! i ¢t oa Emission level(H,PK)
80 F : : : + : —t— Emission level(H,AV)
70 ;
: 60F
50 o B

T
o 1
40 E i
= 1
30 E T
C 1
20 F T
E |
10 B +
- 1
E |
0 H H H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] .1
1 1824.000 H 18. 6 35.8 10.1 58.7 45.9 74.0 54.0 15.3 8.1 185.0 223.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

[11n(HT20)]
Channel Middle
BELOW 1GHz

soorkionk RADIATED EMISSION  sokkonkk
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.15>> 17 August,2019 05:29
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%)

Serial No. : N/A Notel >

Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:Mid Note2

[dB( 2 V/m))
60

L i R i i i R <FCC Part15 subpartC >
- | | [ 1 1 1 1 1 [ —— Limi >
| | Vo H \ H | boa ot Limit(QP) )
C 1 1 1 [ | | | ' 1 v 1 <15.MHz_11n(HT20)_Tx_Mid
50 —— ; ; ——————t—t Peak level(H,PK)
L | 1 [ I 1 I I I 1 [ cak level(V,PK
N i H LI - - ! ! ! ! oy Lt Peak level(V,PK)
1 | 1 [ 1 [ 1 1 1 [
r | | oo | ' 1 1 ]
B I 1 [ I 1| | 1 | 1 [ N
40 L 1 1 1 1 1 | 1 1 1 1 1 | 1 1
1 | [ 1 1 l ' [ ]
r 1 1 [ I 1 | | ' [
B 1 | [ | 1 1 1 1 [
° - | | | [ | 1 1 1 1 [
> . ! 1 I S N 1 L L ! I T
@ 30 [ [ [ [ [ [l 1 [l [l [l ] [
- ' 1 [ I ' 1 ' ' ' ]
1 1 [ R I 1 I | 1 1 [
1 | [ | I 1 1 1 [
1 1 1 1 1 1 1 1 1 1 1 | 1
| | [ | ' ' ' '
T T T T 1 T T
| | [ 1
| [
1 [ T
| oo
[
T T
|

]
I
I
1
1
|
T
|
1
|
1
I

50.000 100.000 500.000 1000.000
Frequency [MHz]

w
S
=
S
S
o

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

[11n(HT20)]
Channel Middle
ABOVE 1GHz

skpkkick RADIATED EMISSION  sekookskokok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.16>> 9 August,2019 09:30
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 21.4[°C] 57.8[%]
Serial No. : N/A Notel :
Test mode : 11n(HT20)_Tx_ch:Mid Note2
[dB( 2 V/m)]
120 T T T T T —T— i .
E 1 1 1 | | 1 [ FCC C_GHz_3m
110 = . ! ! ! ! I Limit(PK)
E ' ' ! 1 ' | (| o] Limit(AV)
100 E H : H : H — <16_GHz_11n(HT20)_Tx Mid>
E ! ! ! ! ! T — Peak level(H,PK)
90 F + 4 + + — Peak level(V,PK)
E : H ] H H I Emission level(H,PK)
80 F 4 : : : bt Emission level(H,AV)
0 F i i i T R —
% wit ! . ot b
% 60 |
K F ' R——————_ SR ol
50 i i ] ,
i 1 I | ] 1 | |
40 F 7 7 7 — T
E 1 1 | | | | [
30 E i i i —
C 1 1 1 1 1 1 1 1
20 F T T T ———
g : IR EREE
i : ; N N R
0 E ! ! ! H H |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading s 3 Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV o
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] B
1 1874.000 H 18. 8 35.9 10.3 59.1 16. 2 74.0 54.0 14.9 7.8 237.0 183.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

[11n(HT20)]
Channel High
BELOW 1GHz

skl RADIATED EMISSION  seksokskoksk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <{{DATA Sheet No.17> 17 August,2019 05:48
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%]

Serial No. : N/A Notel ;

Test mode : WLAN2.4GHz_11n(HT20)_Tx_ch:High Note2

[dB(uz V/m)]
60

{FCC Part15 subpartC >

- 1 1 1 1 1 1 [ N
C b ! : Pl Limit(QP)
- . : : ¢4 44 o4our <17 MMz 11a(HT20) Tx High
50 — ; ; — Peak level(H,PK)
- ! [ | 1 1 | [ N | ak level(V.PK
C H H i . ! ] Pt Peak level(V,PK)
1 1 1 1 1 1 1 1 1 |
" ] ] 1 1 1 1 1 1 |
- | 1 | | 1 1 [ B
40 - ! | I I I I 1 1 I 1
! ! 1 1 1 1 1 1 [
T ! ! 1 1 | 1 1 [
I ! ! | | | 1 1 [
© B ! ! 1 1 1 | 1 [
- - 1 1 1 1 1 1 1 1 1 1
Q 30 ! [ I I I I 1 [
= ! ! 1 [l [l 1 1 1 [
! [ | I 1 1 | B
[ ! | | | | [
1 1 1 1 1 1 1 1
| | | 1 1 1
] ] 1 ] 1
| 1 1
| |
1

]
|
I
1
| 1
| 1
T T
I I
| 1
| |
| 1
! i

50.000 100.000 500.000 1000.000
Frequency [MHz)

w
S
=3
=3
S
o

Final Result

No. Frequency (P) " Height Angle
[MHz] (dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number:

JPD-TR-19156-0

[11n(HT20)]
Channel High
ABOVE 1GHz

[ 3m Semi-anechoic chamber ]

spikik RADIATED EMISSION  sokdoksiork

TUV SUD Japan Ltd. DATA Sheet No.18>> 9 August,2019 10:05
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : DB05 Temp,Hum,Atm : 21.4[°C] 57.8(%)
Serial No. :N/A Notel .
Test mode : 11n(HT20)_Tx_ch:High Note2
dB(u V/m)]
2,
o E i i i i oo FCC C.GHz.3m
110 E ! ) : ! ! . i — Limit(PK)
F | 1 1 1 1 | TR ' | R Limit(AV)
100 F H : H H : — <18_GHz_11n(HT20)_Tx High
o ] ! ! ! ! P — Peak level(H,PK)
90 E , + + Peak level(V,PK)
E ! : | | ] oo Emission level(H,PK)
80 F . : t : - b Emission level(H,AV)
_ mE : —
e : . SR
- | W !
Lo A O S —— = &2 e caleaa bl cao - -
50 g : ; E I | 1 1 :
o BN N
30 E i T ; ——
ok : | : F 1
AL m T T T T T T T T
E | i | R
RE : : N S
o E : ! S S TR I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHZz]
Final Result
No. Frequency (P) Reading Reading L% Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] ]
1 1924.000 H 49. 2 36.1 10. 4 59.6 16. 5 74.0 54.0 14.4 7.5 181.0 223.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

4.5.4.2 Receive mode

Channel Low
BELOW 1GHz

siockkik RADIATED EMISSION  seksokskokk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.19>> 17 August,2019 06:15
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[°C] 58.7[%)

Serial No. : N/A Notel :

Test mode : WLANZ2.4GHz_11b_Rx_ch:Low Note2

[dB( z V/m)]
60

L i R i i i R <FCC Part15 subpartC
L | [ T R B | i I [ I I —  Limit(QP
1 1 1 | 1 1 1 1 ! 1 1 1 1 1 L““l[(Qr)
B ! oo [ | I v 0o ] <19MHz 11b Rx Low
1 1 1 | 1 1 | 1 1 | 1 1 1 | N
50 — T : — T Poak loval(V PO
L | 1 1 [ 1 | | | | [ eak leve ’
| | 1 [ | 1 I 1 [ [ 1 L
- 1 1 1 | 1 | | 1 1 1 I 1
- i oo i i i I [ N A
40 [ 1 1 1 | 1 1 1 | ! 1 1 1 1 1
1 1 1 | 1 1 1 ' ! | 1 1 1 1
[ 1 1 1 | 1 ) 1 ] ) | 1 1 1 !
o 1 1 1 I 1 I 1 1 I I 1 1 I I
< - | [ T T | | | I [ I R
g 30 T i i T
o 1 1 1 1 1 1 1 1 1 1 ] 1 ] |
i [ I R | | i i [ B R A
i [ T B | i i i [ T T
1 1 1 | 1 1 1 | 1 1 1 1 1
1 1 | ! 1 | 1 | | |
1 1 1 ] 1 ] 1 ] ]
I I 1 | ) I I
1 1 I 1 I
1 1 | 1 1
1 ! 1 I
1 | 1 1
T T T

(EEEEEEEE

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

Channel Middle
BELOW 1GHz

skl RADIATED EMISSION  secksokskork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.20>> 17 August,2019 06:33
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7(%)

Serial No. :N/A Notel -

Test mode : WLANZ2.4GHz_11b_Rx_ch:Mid Note2

[dB( ¢z V/m)]
60

- A i i i 1 1 1 1 1 | <FCCPartl5 subpartC
C oo i i A Limit(QP)
r ' ' ' [ ' ' ' ' 1 1 [ <20.MHz_11b_Rx Mid
50 Lt : Lt ] Peak level(H,PK)
C : : : : : : : : ! : : : : : Peak level(V,PK)
| 1 | [ 1 T T T | e ]
B I 1 1 1 i 1 1 1 | ! 1 I
R R : I R
40 L 1 | 1 o 1 1 | | 1 o
1 1 1 [ 1 1 ' | 1 [
r 1 1 1 [ 1 1 1 1 1 [
~ I I ) 1 I | | I I I | | I I
- - I I 1 1 I | I 1 I ) | | | I
g 30 T N i i T N
- r | 1 | [ 1 | | 1 | [
r I I I I I | I I I I | I I I
- I I I I I | I I I I | I I
L 1 1 | [ 1 | 1 1 1 Lo
20 1 i —— i
I I I I I | I I
- I I I I | | I I
- 1 | [ 1 [
R | [ 1 1 1 [
o [yl | i
- I I I | } ] | | I I
L 1 | 1 | 1 1 1 [
L 1 1 1 1 1 { 1 1 1 (R
| | 1 [ 1 | 1 1 o
) S S S N N B ! I S T N N O
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] I
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19156-0

Japan

Channel High
BELOW 1GHz

wipkkik RADIATED EMISSION  seksokskoiok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <{<{DATA Sheet No.21>> 17 August,2019 06:53
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : C.Kanno

Model No. : DB05 Temp,Hum : 23.2[C] 58.7[%]

Serial No. :N/A Notel s

Test mode : WLANZ2.4GHz_11b_Rx_ch:High Note2

[dB( 2 V/m)]
60

N ! T 1 1 1 1 1 1] <FCCPartl5 subpartC
R A : Lo bt ——— Limit@QP)
: 1 1 | o | 1 | 1 1 11 [ <21.MHz_11b_Rx _High>
50 P b : p 0 ] ———— Peaklevel(H,PK)
r : : : : : : : : : : : : : : Peak level(V,PK)
I | 1 1 1 1 1 1 1 1 | | 1 1
B 1 1 | 1 | 1 | | 1 1 [
R : S B N
40 L | | 1 1 1 1 1 1 1 1 | | 1 1
C 1 1 1 o 1 | 1 | 1 [
1 1 1 [ 1 1 1 1 1 [
" | | I I I ) I 1 I I | | | I
) o | I I I I I I I I I | | I I
g 30 R B S i i T B S
— B 1 1 1 | [ 1 1 1 | 1 1 [
" I | I I I I I I I I I | I I
- | | I I I 1) I I I I | | I [}
L 1 1 1 o 1 | 1 1 1 (-
20 1 i ] |
| | I I I I I I
- 1 | [ [
[ I 1 I [ 1 I 1 1
L T 1 [ 1 1 1 [
10 T ———3 I —— T
2 | I I | I I | | I I
k- 1 1 1 | | 1 1 [
L 1 1 1 ' 1 | 1 1 1 [
) | 1 1 1 1 1 | 1 1 1 | 1 1
PO N S S I ! | [ S N B
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result

No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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